SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 834,862 MH2 15.59 dBm ndB down 4,085 MHz M1 1 838,638 MH2 15.10 dBm ndB down 4,935 MHz
T 1 833,963 MHz -10.06 dBm nd@ 26.00 d& T 1 534,012 MHz -11.16 dam nd@ 26.00 d&
T2 1 838,948 MH2 -10.31 dBm Q factor 167.5 T2 1 838,948 MH2 -11.13 d8m Q factor 169.9
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B35.7507 MHz 18.31 d8m ndB down 3.033 MHz M1 1 837,549 MHz 17.39 d8m ndB down 2,979 MHz
T 1 34,0775 MHz -7.63 dam nd2 26.00 d& 1 1 8350075 MHz -3.50 dam nd2 26.00 d&
T2 1 838,0105 MHz -7.43 dBm Q factor 275.6 T2 1 5379865 MHz -8.32 dBm Q factor 2811
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LTE Band 26

Middle Channel / 1.4MHz | QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum o pectrum o
Ref Level 24.60 dom  Offset +.60 db = RBW 30 khz Reflevel 24.60 dom  Offset +.60 d& e RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT o Att 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 836,573 MHz 16.08 dBm ndé down 12531 MHz M1 1 536,643 MHZ 17.16 dBm ndé down 1.2224 MHz
T 1 835, 8734 MH2 -7.72 dam e 26.00 ds T 1 835,9014 MHZ -8.94 dam e 26.00 ds
T2 1 837.1266 MHz -7.77 dBm Q factor 667.6 T2 1 837,1238 MHz -8.90 dBm Q factor 584.4
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SPORTON LAB.

FCC RF Test Report Report No. : FG372602A

LTE Band 26

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 833,953 MHz 15.67 dBm M1 1 820,097 MHz 15.07 dBm
T 1 829,7867 MHz 11.03 dBm Occ Bw 13426573427 MHz 1 1 8297567 MHz 10.79 dBm Occ Bw 13456543457 MHz
T2 1 843,7133 MHz 10.21 dam T2 1 843,7133 MHZ 9,93 darm
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum 5
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FET o At 30dE SWT 126 ps @ VBW 1MHz  Mode auto FET
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,250 MHz 17.98 d8m M1 1 835,061 MH2 17.09 d8m
T 1 831,0845 MH2 10.93 dam Occ Bw 0.070029071 MHz T 1 8320245 MHz 9.99 dam Occ Bw 0.010089011 MH2
T2 1 5410554 MHz 10.71 dBm T2 1 41,0355 MHz 11.24 dBm
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Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o At 30dE SWT 18 ps @ VBW 300kH:  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
[ 1 634,912 MHz 16.22 dém ML 1 36,1 MHz 15.28 dém
T 1 83475725 MH2 10.49 dam oce Bw 4.405504496 MH2 T 1 83476024 MHZ 10.64 dam oce Bw 4.475524476 MH2
T2 1 3874775 MHz 10.50 dBm T2 1 3873776 MHz 8.77 dbm
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SPORTON LAB.

FCC RF Test Report Report No. : FG372602A

LTE Band 26

o [ml [ml
Ref Level 24.60 dom  Offset +.60 db = RBW 100 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,501 MHz 19.36 dB8m M1 1 B835.6129 MHz 17.74 d8m
T 1 835,14535 MHz 10.45 dBm Occ Bw 2.709290709 MHz 1 1 83513337 MHz 9.08 dm Occ Bw 2.727272727 MHz
T2 1 83785465 MHZ 12.25 dam T2 1 837, 86064 MHZ 9.60 darm
L )i J L )i J i e
Ref Level 24.60 dom  Offset +.60 db = RBW 30 khz Reflevel 24.60 dom  Offset +.60 d& e RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.5783 MH2 16.55 dBm M1 1 8361643 MHz 15.28 dBm
T 1 83505175 MHz 10.51 dam Occ Bw 1.090300659 MHz 1 1 83505175 MHz 8.36 dam Occ Bw 1.090300659 MHz
T2 1 837.05105 MHz 8.55 dBm T2 1 837.05105 MHz 8.27 dom
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pectrum o hectrum o
Ref Level 24.60 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.60 dom  OFset 460 db @ RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT e Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
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Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | ion Result |
ML 1 822,711 MHz 16.56 dom M1 1 620,763 MHz 14.98 dBm
T1 1 B17.2567 MHz 11.04 dBm Occ Bw 13.456543457 MHz T1 1 B17.2567 MHz 10.26 dém Occ Bw 13.4B6513487 MHz
T2 1 8307133 MHz 10.08 dém T2 1 830.7433 MHz 9.73 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Ref Level 24.60 dBm
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Offset 460 dp Mode Auto Sweep
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§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -52.50 dBrm -39.56 dB 847.000 MHz 549,000 MHz 100,000 kHz 8489,75024 MHz 21,66 dém -8.34 dB

£823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -20.18 dBm -7.18 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.96 dém -7.96 dB

824.000 MHz 826.000 MHz 100.000 kHz 82425475 MHz 21.32 dBm -8.68 dB §50.000 MHz 260,000 MHz 100,000 kHz 850,93407 MHz -53.38 dBm -40.38 dB

) J il T
L JL J
Date: 28.JUL.2023 21:39:28

Lowest Band Edge / Full RB
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815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -31.59 dBm -18.59 dB 847.000 MHz 549,000 MHz 100,000 kHz 848,23576 MHz 13.71 dBm -16.29 dB

823.000 MHz 824,000 MH2 20.000 kHz 823.99850 MHz -22.56 dBm -9.56 dB 849.000 MHz 850.000 MHz 20.000 kHz 849.00450 MHz -26.68 dBm -13.68 dB
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
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Offset 4,60 d& Mode Auto Sweep
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824.000 MHz 526,000 MHz 100.000 kHz 824.25674 MHz 20.96 dBm -9.04 dB 850,000 MHz 560,000 MHz 100,000 kHz 850,33417 MHz -53.02 dBm -40,03 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum L
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 460 dB Mode Auto Sweep
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815.000 MHz §23.000 MHz 100.000 kHz £22,99600 MHz -33.59 dBm -20.59 dB 847.000 MHz 849,000 MHz 100,000 kHz 848,33766 MHz 13,04 dBém -16.96 dB
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 d& Mode Auto Sweep
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815.000 MHz 823.000 MHz 100.000 kHz £22,98801 MHz -47.70 dBm ~34.70 dB 846.000 MHz 848,000 MHz 100,000 kHz 843,75574 MHz 21,99 dém -8.01 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -17.75 dBm -4.75 dB 549,000 MHz 550,000 MHz 30.000 kHz 849.00050 MHz -16.03 dBm -3.03 dB
824.000 MHz 527,000 MHz 100.000 kHz 824,25924 MHz 21.22 dBm -8.78 dB 550,000 MHz 960,000 MHz 100,000 kHz 850,03497 MHz -43.62 dBm -30.62 dB
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Spectru Spectrum -
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£15.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz ~23.01 dBm -10.01 dB §46.000 MHz 949,000 MHz 100.000 kHz 846.64286 MHz 10.07 dém -19.93 dB
£23.000 MHz 524.000 MHz 30.000 kHz 823,99850 MHz -23.86 dBm -10.86 dB 849,000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -26.06 dBm -13.06 dB
824.000 MHz £27.000 MHz 100.000 kHz 82604246 MHz 10.41 dBm -15.59 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,06494 MHz -26.00 dBm -13.00 dB
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Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 460 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
imit ¢theck IABS | SPURIGHS OHBIEKARS_ PABS
20 u!srr 20 asfn ~
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_J INE_ABS_| PABS
10 dBm 10 dém
0de | A 0 A i) - .
\ -10 dBm \
LINE_ABS l |
-2 dem
|
\ b
b e
R — |
Bm -40 d
-50 dém -50 dBm
-60 dBm -60 dBm
70 dBm 704d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz -32.74 dBm -19.74 dB 834,000 MHz 848,000 MHz 100,000 kHz 844,63187 MHz 2,13 dBm -27.87 dB
£§23.000 MHz 824,000 MHz 150.000 kHz 823.96753 MHz -29.78 dBm -16.78 dB 849,000 MHz 850.000 MHz 150,000 kHz 849,04346 MHz -29.64 dém -16.64 dB
824.000 MHz £39.000 MHz 100.000 kHz 835.77073 MHz 2.14 dBm -27.86 dB 850,000 MHz 360,000 MHz 100,000 kHz 8E0,05495 MHz -33.16 dBm -20.16 dB
I J 3 il !
L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PAES
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm .
s0de I pu— . S0dBm p— e
| . |V P P [P PR
-60 da ir -60 dBm J
-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 614.80385 MHz -63.80 dBm -50.60 d& 30.000 MHz 815.000 MHz 100.000 kHz 512.45002 MHz -64.51 dBm -51.51 dB
860.000 MHz 1.000 GHz 100.000 kHz 961.04895 MHz -63.41 dBm -50.41 dB 860.000 MHz 1.000 GHz 100.000 kHz 956.43357 MHz -63.70 dém -50.70 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -42.00 dBm -29.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -42.25 dBm -20.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -48.53 dém -35.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -48.74 dém -35.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94376 GHz -51.68 dBm -38.68 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.54726 GHz -51.57 dBm -38.57 dB
L JU J ( )t J L Ll
2B8.JUL.2023 21:3 13 Date: 2B.JUL.2023 21
Highest Channel / QPSK
Spectrum |ué-:I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N s 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dEm — PR, growpew
BRI [N Y P
-60 dBm |
|
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 775.18116 MHz -64.32 dBm -51.32 dB
860,000 MHz 1.000 GHz 100,000 kHz B860.20979 MHz -63.16 dBm -50.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.59 dBm -29.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -48.75 dBm -35.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72857 GHz -51.63 dBm -38.63 dB
)i ) t P
Date: 28 JUL 2023  21:47:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 26 / SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm
-40 dBm
ilI e e ||| e l[ "‘h. P——
IS ——— VR e |
‘l -60 dBm i
-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 614.80385 MHz -63.61 dBm -50.61 d& 30.000 MHz 815.000 MHz 100.000 kHz 511.66542 MHz -64.19 dBm -51.19 dB
860.000 MHz 1.000 GHz 100.000 kHz 986.08392 MHz -63.64 dBm -50.64 dB 860.000 MHz 1.000 GHz 100.000 kHz 888.04196 MHz -63.80 dBm -50.80 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -43.03 dBm -30.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -41.74 dBm -28.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -48.54 dém -35.54 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -48.74 dém -35.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95076 GHz -51.50 dBm -38.50 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.52777 GHz -51.70 dBm -38.70 dB
2B8.JUL.2023 2 Date: 2B.JUL.2023 22
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘\B PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
! proveeeny oo |
50 dbm I T [ — S
-60 dBm l
o
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 798,32709 MHz -64.50 dBm -51.50 dB
860,000 MHz 1.000 GHz 100,000 kHz Q27.48252 MHz -63.65 dBm -50.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -42.05 dBm -29.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -48.75 dBm -35.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94526 GHz -51.44 dBm -38.44 dB
) ) o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm
-40 dBm
L 50 dBm
S—_— -60 dBm s, o
20nd
-80 dBm
90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 614.80385 MHz -67.51 dBm -54.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 513.62694 MHz -68.57 dBm -55.57 dB
860.000 MHz 1.000 GHz 100.000 kHz 878.81119 MHz -68.34 dBm -55.34 dB 860.000 MHz 1.000 GHz 100.000 kHz 862.86713 MHz -66.37 dBm -55.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -37.10 dBm -24.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -36.87 dBm -23.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -53.31 dém -40.31 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.96125 GHz -53.33 dém -40.33 dé
7.000 GHz 9.000 GHz 1.000 MHz 8.94826 GHz -59.32 dBm -46.32 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.54076 GHz -59.15 dBm -46.15 dB
2B8.JUL.2023 2 Date: 2B.JUL.2023 22:42:42
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘dﬂ_‘e PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
. ‘m‘mﬁ
60 dBm it it it T —
20 o
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 814.01924 MHz -68,.58 dBm -55.58 dB
860,000 MHz 1.000 GHz 100,000 kHz B864.26573 MHz -68.41 dBm -55.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -36.42 dBm -23.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -53.34 dBm -40.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94226 GHz -59.25 dBm -46.25 dB
) ) o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm
-40 dBm
L 50 dBm
e —_— -60 dBm e
A o
-80 dBm
90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 615.000 MHz 100,000 kHz 614.80385 MHz -66.24 dBm -53.24 dB 30.000 MHz 815.000 MHz 100.000 kHz 514.41154 MHz -65.79 dBm -52.79 dB
860.000 MHz 1.000 GHz 100.000 kHz 949.02098 MHz -68.10 dBm -55.10 dB 860.000 MHz 1.000 GHz 100.000 kHz 958.67133 MHz -66.62 dBm -55.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -39.37 dBm -26.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -36.06 dBm -23.06 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -£3.44 dem -40.44 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -53.52 dBm -40.52 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95276 GHz -59.28 dBm -46.28 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93327 GHz -59.31 dBm -46.31 dB
2B8.JUL.2023 22 Date: 2B.JUL.2023 22
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
60 dBm S i it =
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 811.66542 MHz -68.48 dbm -55.48 db
860,000 MHz 1.000 GHz 100,000 kHz B876.15385 MHz -68.37 dBm -55,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -35.40 dBm -22.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87477 GHz -53.52 dBm -40.52 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.96576 GHz -59.14 dBm -46.14 dB
) ) o
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG372602A

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

3:01:10

Spectrum [ spec L
Ref Level 0.00 dBm Offset 4.50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset +.60 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
ine _$PURIOUS_LINE_ABS ine _$PURIOUS_LINE_ABS
-10 ddfE-L -10 ddfiE
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm
40 dBm
L 50 dBm L
-60 dBm e
ot
-80 dBm
90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815,000 MHz 100.000 kHz 811.66542 MHz -47.03 dém -34.03 d& 30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -67.10 dam -54.10 dg
860.000 MHz 1.000 GHz 100.000 kHz 962.30769 MHz -68.59 dBm -55.59 dB 860.000 MHz 1.000 GHz 100.000 kHz 564.68531 MHz2 -68.53 dBm -55.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -38.30 dBm -25.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -36.25 dim -23.25 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.94026 GHz -£3.60 dém -40.60 de 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -53.56 dBm -40.56 de
7.000 GHz 9.000 GHz 1.000 MHz B8.94276 GHz -59.24 dBm -46.24 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.94376 GHz -59.28 dBm -46.28 dB

Highest Channel / QPSK

Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
.10 ddﬂ-? SPURIOUS LINE ABS PABRS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
R
60 dBm B e icunius N
2o gane
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 814.80385 MHz -66.08 dBm -53.08 d&
860,000 MHz 1.000 GHz 100,000 kHz B876.85315 MHz -68.53 dBm -55,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -37.29 dBm -24.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.74028 GHz -53.49 dBm -40.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95176 GHz -59.15 dBm -46.15 dB
) ) o
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saranis. FCC RF Test Report Report No. : FG372602A
LTE Band 26 / 15MHz
Channel 26790 / QPSK
Spectrum Iu%?
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Check PABS
.10 a‘dﬂ_‘e SPURIOUS LINE ABS PABRS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm |
P—
.60 dBm - eyt s —
S0 n o
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100,000 kHz 772.54510 MHz -68.80 dBm -55.80 dB
B836.500 MHz 1.000 GHz 100,000 kHz 843.93182 MHz -46.88 dBm -33.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63509 GHz -37.16 dBm -24.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77478 GHz -53.41 dBm -40.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.,93827 GHz -59.25 dBm -46.25 dB
I ) I
Dafes A0 JUl 2052 14.40:04
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saronas. FCC RF Test Report

Report No. : FG372602A

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0017
30 Normal Voltage 0.0026
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0026
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Page Number

: A86 of A130




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 66

Peak-to-Average Ratio

Mode

Mod.

LTE Band 66 / 20MHz

RB Size

QPSK

16QAM

Limit: 13dB

Middle CH

Full RB

Full RB

Result

4.29

5.22

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

50 dBm _ Offset 5.5

50 OB

304 AQT

2ms @ RBW 20 MHz

1E-D

[GF 1.745 GHz

Mean | Peak

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

Samples: 130000
crest | 0% | 1% | o0a% | o.o1% |
Trace 1 [ 22.19 dem | 26.91 dam 4.72 d8 2.35 da 37448 4.29 dB 4.58 8
) W
Date: 28 JUL 2023 23 43:40
Middle Channel / Full RB/ 16QAM

50 dBm  Offset 5.50 d&

(=]

ke att 30 de

AQT 2ms
(o353 view

@ RBW 20 MHz

|
1E0 -

[GF 1.745 GHz

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

samples: 130000
Maean Peak crest | 0% | 100 | 0a% | o019 |
Trace 1 [ 21.23 dém | 27.13 dBm 5.50 db 2.90 d8 445 dB 5.22 db 5.62 db
il ()
Date! 28.JUL 2023 2344:05
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26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 25.50 dom  Offset 5.50 db = RBW 30 khz Reflevel 25.50 dom  Offset 5.50 0@ & RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mede auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 16.18 dBm| WL 5 dem|
20 dsm o 1.74498040 GHz| 20 dam W 1.74537760 GHz|
ALl 1. T e 26.00 dB| e i Tl _vmta"‘um — 26.00 dB|
10 dem B \ 1.200700000 MHz 10 dem ] Br \ 1.209100000 M
Q factor \ 1341.6] A Q factor \ 1
od 0d
T Iy
10 -10 d A =
Sy \
24 i 20 o S ~
2 v 20 demyr= —
20 df =30 di
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value Function | Function Result Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 1.7440804 GHz 16.18 dBm ndB down 1.3007 MHz M1 1 1.7453776 GHz 15.85 dBm ndB down 1.3091 MHz
T 1 1.7443399 GHz -9.72 dBm nd@ 26.00 d& 1 1 1.7443455 GHz -10.32 dam nd@ 26.00 d&
T2 1 1.7456406 GH2 -9.83 dBém q factor 1341.6 T2 1 1.7456545 GHZ -10.02 dBm q factor 1333.3
L )i J L )i J -

Date: 26.JUL 2023 23.55.20

Date: 28, UL 2023 23.56:09

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.50 dom  Offset 5.50 db = RBW 100 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300 kHz  Mede auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
kL] 17.85 dBm| ELE] 16.45 dBm|
20 dam 565 20 dem .
o N o 1.74565330 GHe] _ E 1.74470630 GHg]
4 I et M 26.00 dB| e i U e neaVany e 26.00 dB|
10 dbm 7 B \ 2.045000000 MHZ] 10 dem 7 B 2.027000000 MHz]
/ Q factor \ 573.5 / Q factor 576.4
od f n LE /
T{ 2 1
¥ ¥ g
-10 d — 5 -10 d ¥ i
Tan Ve V. R - 7 N
%o =0 e Vol 'a= . SN BN
20 df =30 di
-40 -40
50 df -0 d
&0 -60
70 d 70 di
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7456533 GH2 17.85 dBm ndB down 3.045 MHz M1 1 1.7447063 GHz 16.45 dBm ndB down 3.027 MHz
T 1 1.7434715 GHz -8.39 dam nd2 26.00 d& 1 1 1.7434B05 GHz 2.6 dam nd2 26.00 d&
T2 1 1.7465165 GHz -6.17 dBm Q factor 573.3 T2 1 1.7465165 GHz -9.94 dBm Q factor 576.4
— ] = — ] =

Date: 26.JUL 2023 23:54.04

Date: 28, L2023 235303

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum vy ctrum vy
Ref Level 25.50 dom  Offset 5.50 db = RBW 100 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 15.59 dBm| 15.12 dBr|
20 d8m F 1.74373100 GHz| 20 dam 1.74335200 GHz|
VL VA s ‘hatetantal i AR Y || SENE S P 26.00 dp) o Wt 26.00 dB
1o dem ] Bw +.935000000 MHZ, 10 dem. i \ +.835000000 MHZ,
ad ! Q factor 353.9| o [ Q factor l‘ 360.6]
/ / 1
T
10 d ‘fi -10d ,T l‘
- s A { A A~
o = AT -20 Mo T
20 df =30 di
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.743731 GHz 15.59 dam ndé down 4.935 MHz M1 1 1.743352 GHz 15.12 dBm ndé down 4,835 MHz
T 1 1.742522 GHz -10.62 dam e 26.00 ds T 1 1.742542 GHz -11.26 dam e 26.00 ds
T2 1 1.747458 GHz -10.49 dBm Q factor 353.3 T2 1 1.747378 GHz -10.88 dBm Q factor 360.6
L )i J - L )i J -

Date: 26.JUL 2023 23.50.50

Date: 28.JUL 2023 23.51:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 26.JUL 2023 23.49.17

) )
Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz ReflLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
M 16.73 B ELE] 16.96 dB |
20 dsm ~ PR X 1.7483770 GHz] 20 dam = 1.7409840 GHz]
Adnih T St 26.00 dB| Tl ey 26.00 dB|
10 dem Bw Y 9.770000000 MHZ] 10 dem. ] Bw \ 9.750000000 MHz
Q factor 176.9| Q factor \ 176.6}
od od
i} y
-10d . -10 df H ‘\
o eadhde N - Ay \
\-20/\ 20 - S B—av
20 df =30 di
-an a0
50 d -50 d
601 -60
Fod 70 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.748377 GHz 16.73 dBm ndB down 9.77 MHz M1 1 1.740084 GHz 16.96 dBm ndB down 9.75 MHz
TL 1 1.740085 GHz -9.17 dBm nd@ 26.00 d& T1 1 1.740165 GHz -8.45 dBm nd@ 26.00 dB
T2 1 1.749855 GHz -9.07 dBm q factor 178.9 T2 1 1.749935 GHz -8.75 dBm q factor 178.6
L )i J L )i J

DCate: 28, UL 2023 23.46:52

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 26.JUL 2023 23.46:36

DCate: 28012023 23.47.01

Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz ReflLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ML} 16.28 dBm| mMi[1] 15.54 dBm|
20 d8m N 1.7489560 GHz| 20 dam . 1.7389160 GHz|
ket B ke Fae v-f"vdMB/; 26.00 dB e S e L A B e 26.00 dB
10 dem B \ 14625000000 MHZ 10 dém: Bw 3 14.595000000 MHZ
q factor 119.6} q factor il 119.1
od od i
ki
-10d -10di ¥
T T A L
JrawL WY s e DNt L N
-30 df =30 di
-40 -40
50 d -50 d
&0 -60
70 d 70 di
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.748956 GH2 16.28 dBm ndB down 14,625 MHz M1 1 1.738016 GHz 15.54 d8m ndB down 14,505 MHz
TL 1 1.737747 GHz -10.05 dam ndd 26.00 d& Tl 1 1737777 GHz -10.14 dim ndd 26.00 d&
T2 1 1.752373 GHz -9.67 dBm Q factor 119.6 T2 1 1.752373 GHz -10.24 dBm Q factor 118.1
L )i J - L )i J -

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 26.JUL 2023 23.42.43

DCate: 28.JUL 2023 23.44:55

pectrum vy ctrum vy
Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz RefLevel 25.50 dom  Offset 5.50 0@ & RBW 300 kHz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT e Att S0dE SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o a 15.89 dBm| o ELE] 14.42 dBr|
20 dgm 1.7404450 GHz| 20 dam 1.7371680 GHz|
AN, Wy 26.00 db| o L AL DB 26.00 db|
ar o A SV
10 dbm i 18.941000000 MHZ 10 dm 1 il 18.741000000 MHz
Q factor 91.9) | Q factor | 92.7)
od LE ;
i k
10 d -10d ; i
N N A L.
20 = 4 20 2 s T -
Pk e o = SATe T
WV
20 df =30 di
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.740445 GHz 15.69 dam ndé down 18,941 MHz M1 1 1.737168 GHz 14.42 dBm ndé down 18,741 MHz
T 1 1.73541 GHz -10.45 dam e 26.00 ds T 1 1.735640 GHz -11.95 dam e 26.00 ds
T2 1 1.754351 GHz -10.52 dBm Q factor 1.9 T2 1 1.754391 GHz -11.13 dBm Q factor 2.7
L )i J - L )i J -

Sporton International Inc. (Kunshan)
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Occupied Bandwidth
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e as. FCC RF Test Report

Report No. : FG372602A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 25.50 dam  Offset 5.50 db w RBW 30 khz Ref Level 25.50 dom  Offset 5.50 0B @ RBW 30 knz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FET S 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
WL1] 16.83 dbm| o WL1] 15.95 dim|
20 dsm 1.74495520 GHz| 20 dam ¥ 1.74466 150 GHz|
proen it "3 1.090909091 MH Frmtmrd NP e DB T 1.104895105 MH
10 dem = K : 10 dom i e :
ad J od /
N Y
7 N P
10 d \’/ - -10 df I’
Frimgun e -~ ~ \ A
20 - ~ AT
0 ¥
30d
40 -40
s0d -50 df
60 -60
7od 70 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7440552 GH2 16.83 dBm M1 1 1.7446615 GHz 15.95 dBm
TL 1 174445455 Gz 9.33 dam Occ Bw 1.030909091 MHz 1 1 174444895 GHz 6.95 dom Occ Bw 1.104895105 MHz
Tz 1 174554545 GHz 10.35 dam T2 1 174555385 Gz 7.08 dam
L )i J L )i J -

Date: 26.JUL 2023 23.54:58

DCate: 28, UL 2023 23.55.47

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.50 dom  Offset 5.50 db = RBW 100 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300 kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 18.10 dB | n ELE] 17.61 dBm|
20 dsm e 1.74482620 GHy] 20 dam N o] 1.74466430 GHz]
—V ol By 2.715284715 MH i i [ 2.715284715 MH
10 dem S E 10 dém a 2
| J
od 0d .
/ \
10 d
| N PN, .y
| ool -, I _
20 df =30 di
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7448262 GH2 18.10 dBm M1 1 1.7446643 GH2 17.61 dBm
T 1 1.74364535 GHz 11.01 d8m Occ Bw 2.715284715 MH2 1 1 1.74363337 GHz 10.49 dBm Occ Bw 2.715284715 MH2
T2 1 1.74636064 GHz 10.97 dBm T2 1 174634865 GHz 10.25 dBm
L )i J - L )i J -

Date: 26.JUL 2023 235330

Date: 28012023 235231

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Erl &

pe:
Ref Level 25.50 dom  Offset 5.50 db = RBW 100 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att S0dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
™il1) 15.33 dBm| ELE] 15.68 dBm|
20 dsm . l‘% 1.74624900 GHg] 20 dam 100 GHz|
pre e o e B T2 $.495504496 MH M\ O By $.485514486 MH
10 dBm A i = <] 10 dem. LA v 2]
d / di
o f 0
/
10 d 7 -10d 4
.y A N W
40 dar = G Y v A
20 df
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.746248 GHz 15.33 dBm M1 1 1.74465 GHz 15.68 dam
T 1 1.7427522 GHz 10.72 dam oce Bw 4.405504496 MH2 T 1 1.7427622 GHz 10.07 dam oce Bw 4.4B5514486 MH2
T2 1 1.7472478 GHz 9.40 dBm T2 1 1.7472478 GHz 8.48 dom
L )i J L )i J -

Date: 26.JUL 2023 23.50.27

Date: 28, L2023 23.51:28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz ReflLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT o Att 0dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 17.81 dBm| ELE] 16.92 dBm|
20 dBm AP P 1.7427020 GHz| 20 dem . 1.7422830 GHz|
= oY 9.130869131 MHZ] ke ad s By 9.030969031 MHz]
10 dBm- 10 dem. £
od | 0d .
| |
10 -10 di
\ v, Wa sl a—
AN 7 b o . [
—
20 df =30 di
-an a0
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.742702 GHz 17.81 d8m M1 1 1.742283 GHz 16.92 d8m
T 1 1.7404845 GHz 10.68 dBm Occ Bw 2.130869131 MHz 1 1 1.7404845 GHz 10.95 dBm Occ Bw 2.030969031 MHz
T2 1 1.7495154 GHz 10.03 dam T2 1 1.7495155 GHz 10.86 dam
L )i J L )i J -
Date: 26.JUL 2023 23.49:42 Date: 28, JUL 023 23.48:30
Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz ReflLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT o Att 0dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
: ELE] 16.68 dBm| ELE] 15.46 dB |
1
20 d8m = HY . 1.7417030 GHz| 20 dam 1.7436810 GHz|
A A T e o T 13.516483516 MH AT A P SO T A 13.456543457 MH
10 dém - Bty W & 10 dem ol e O ORE R Doy &
oa | o f
) * /
\
-10 d -10 d J‘
. PN
N e SV \ A S A VA e [rn, AR
o o202 =
20 df =30 di
-an a0
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.741703 GHz 16.68 dBm M1 1 1.743681 GHz 15.46 dBm
T 1 1.7382567 GHz 10.76 dBm Occ Bw 13516483516 MH2 1 1 1.7382867 GHz 3.94 dim Occ Bw 13456543457 MH2
T2 1 1.7517732 GHz 12.35 dBm T2 1 1.7517433 GHz 10.21 dBm
L )i J - L )i J -
Date: 26.JUL 2023 23.46:12 Date: 28.JUL 023 234726
pectrum vy ctrum vy
Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz RefLevel 25.50 dom  Offset 5.50 0@ & RBW 300 kHz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 185ps @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] 14.79 B ELE] 14.06 dB |
20 dsm - 1.7397650 GHe] 20 dam 1T 1.7410040 GHg]
Ll F G frongs 7 M Tl s A GBI 7.94 M
10 dem: WA A PO QBB fren 17.902097902 MHe| 10 diem e i, e DEEBA 17.942057942 MHe|
p i " /
o 0
[ /
-10d '\ 10 dl {
e My e g Vet N Aoy 20 il A,
20 SCk: e vt s ey
20 df =30 di
-an a0
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value Y-value |__Function__| Function Result |
ML 1 1.739765 GHz 14.79 dBm M1 1 1.741004 GHz 14.06 dBm
T 1 1.736048 GHz 11.58 dam oce Bw 17.902097902 MHz T 1 1736000 GHz 9.32 dam oce Bw 17.942057942 MHz
T2 1 1.753951 GHz 10.68 dBm T2 1 1.753951 GHz 9.95 dBm
L )i J L )i J -
Date: 26.JUL 2023 234316 Date: 28.JUL 23 23.44:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

Conducted Band Edge

LTE Band 66 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 28,JUL 2023 21:28:04

S trum u‘,_\?
Ref Level 25.50 dBm  Offset 5,50 d2 Mode Auto Swesp Ref Level 25.50 dBm  Offset 5.50 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIEGHBEKAES
n 13
20 dB\e —$PURIOUS [ INE_ABS PAES / \ 20 dBfiyg Furﬂf 18 _JINE_ABE_|
10 dem [ \ 10de 1
0 dBm J \ 0 dBm ( \
-10 dBm 1 -10 dem:
SPURIOUS_LINE_ABS_ I \ J‘
20 derm J 20 de .
-30 dBm j‘ wa\ a0 {# v \‘\ =~
-40 dem — } 40 dgm SN — o
AR . R
S0 dém et il \“’\-,_ 4B n\‘\ [
W'-n«fmw‘—'&wwm ’{ Ry LT ST N—
50 dem 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Al Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170897 GHz -31.53 dBm -18.53 dB 1.779 GHz 1,780 GHz 100,000 kHz 1.77976 GHz 21.15 dém -8.85 dB
1.709 GHz 1710 GHz 20.000 kHz 170955 GHz -20.54 dBm “7.54 dB 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz -21,47 dém -8.47 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 21.77 dBm -8.23 dB 1781 aHe 1700 oHe 1,000 MH= 178100 cHz 28,78 dbm 1578 dB
] J )i ]
L JL J

Date: 28 JUL 2023 21:43:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= s um A
Ref Level 25.50 dBm  Offset 550 dg Mode Auto Sweep Ref Level 25.50 dbm  Offset 5,50 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
PiNe _fPuRToUS_[INE_ABS PASS Elhe _$PURTO(IS_|INE_ABS_| PAES
e
10 dém 10 dnwfﬁ \
0 dBm 0 dem |
|
-10 dBm 10 dgm T
SPURIOUS_LINE_ABS_ ]
-20 dam TM’-‘ [}
J‘f L'“\. E
-30 dBm ,/f\[“ﬂm -and S
40 dBm o 40 dam \'\ Mg L,
o M ‘wwlww
50 dBm = T 50 dB s,
el s S S
-60 dBm 60 db
70 dgm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.708%9 GHz -16.92 dBm -3.92 dg 1,778 GHz 1,780 GHz 100,000 kHz 1.77904 GHz 13,06 dém -16.94 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -24.11 dBm 1111 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78006 GHz -24.59 dBm -11.59 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71066 GHz 13.43 dBm -16.57 dB 1761 GHz 1,790 aHz 1,000 MHz 178104 GHz 217 20 dBm “4300B
: — -
1 ) wa I ] (]

Date: 28,JUL.2023 21:39:20

Date: 28 JUL 2023 21:48:54

Sporton International Inc. (Kunshan)
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB

pec

m :21 k] rum ?

Ref Level 25.50 dBm  Offset 5,50 dg Mode Auto Sweep Ref Level 25.50 dBm  Offset 550 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit ¢theck PABS N _SOFUNM»M’UM:&F-:L
20 dBfe _FPURIOUS | INE_ABS FASS 1 Bie - FUFTV {75_[ TNE_ABS_|
10 dBm | 1048 |

0 dem j o dBm ﬁ |

-10 dem ! -10 dBm

SPURIOUS_LINE_ABS \ J
/

-20 derm: ]l \ 20d8

-30 dBm ,-4 Ir \'I = -30d ’,.\,' \ \
-40 dBm - A 40 dgn
I oy i i
I oat "““‘*“M'Mwww
50 dem: Al hoslh — o
ecroms et A b / e
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -31.92 dBm -18.92 dB 1,778 GHz 1,780 GHz 100,000 kHz 1.77975 GHz 20,47 dém -9.53 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.70999 GHz -15.85 dBm -6.65 dB 1.780 GHz 1,781 GHz 20,000 kHz 1.78000 GHz -22,15 dBm -9.15 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71022 GHz 20.76 dBm -9.24 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78100 GHz -28.48 dBm -15.48 dB
il ) ) e il | i
L JL J
Date: 28,JUL 2023 21:29:44 Date: 28 JUL 2023 21:45:21

Lowest Band Edge / Full RB Highest Band Edge / Full RB

B trum by

Ref Level 25.50 dBm  Offset 5.50 dg Mode Auto Sweep Ref Level 25.50 dérm  Offset 550 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 svgPwr

Limit (theck PASS L SPURIRHE OHBEKABS_ PABS

IBNe _$PURTOUS | INE_ABS PASS 20 Bl FPuRTO(S | TNE_ABS | PAES
10 dBm J"‘ - “\ 10 ds IJ L "‘!
0 dBm 1 0 dem; T

‘ \

-10 dam L -10 dgn T

" ',%Pwl
-30 dBm

w‘f fd" =0 ‘”rm%
40 dBm P 40 dBm 2

SPURIOUS_LINE_ABS_
-20 dam

\,1
Y
WL

i
50 dem SR S0ds A b -
it R T SNSRI S—

STISITES Nes PR
-60 dBm 60 db

-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -18.58 dBm -5.58 dB 1,778 GHz 1,780 GHz 100,000 kHz 1.77964 GHz 13,01 dBm -16.99 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.78 dBm -9.78 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -24.81 dém -11.81 dB
1.710 GHz 1.712 GHz 100.000 kHz 1,71059 GHz 12.20 dBm -16.71 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78105 GHz 219,55 dBm ~6.55 dB
i T ~ v
L JL J
Date: 28.JUL 2023 21:31:24 Date: 28 JUL 2023 21-47:01
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